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The Assistant Engineer (QC)
Vikas Kutir, ITO, New Delhi STt
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Sub: Testing of cc cubes of mix- =5 for 7/3% &5 vs compressive strength.
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3. Details from where sample is collected Mayapuni

3. Name of Circle/Division =)

4.  Mame of Junior Engineer st Sackin Jumar
5. MName of Assistant Engineer S H-C Dhzn

6.  Name of Executive Engineer &b Tk Sfaiwest=v
7. Name of Contractor/Agency Ml Pasay CovstiuwiPen ComFnyg
8. Mame of Officer collecting sample & - < D‘f-fv-ahq
9.  Date of collection: 2¢/3he

10.  Date of testing ,.z‘;() o lig

11.  Required strength —iy

12.  No. of specimen sent for testing | Nos- (3 cubes)

13.  Size of specimen | yo % 1o *15% nomy

14.  Mark of specimen
Specimen relating to work mentioned above is/are sent for testing. Tt is certified that the sample/

samples marked-——-— - has/have been taken in my presence which represent———quantity
of works/supply made at site/store.
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In charge of work taking sample (EE/AE)
Part I1 " TEST REPORT
No. SE (QCYVAE (La6)/201¢-1¢ /D- }}3) Date: 24 v ))&

TestNo. A&72 Date: , o . o3
Date of Receipt: 24081
Date of testing: 947 -l 119

Conerete mix: M 3 Daystest ] 444
ITND. Weight of specimen | Areain | Compressive strength Average | Refarks |
in gms sgmm | Load Compressive strength | strength
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Only testing has been conducted in this laboratory. The sample/sampies has/heve been collected and

handed over by the field staff of the concemed division.
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